



INFORME DE CLASIFICACIÓN DE REACCIÓN AL FUEGO
FIRE REACTION CERTIFICATE

SOLICITANTE/
APPLICANT:

VERTISOL INTERNACIONAL, S.R.L.
Crta. C-17, km 18,920
08400 - Granollers (BARCELONA)

REFERENCIA/
REFERENCE:

POLYSCREEN 351.---

MATERIAL/
MATERIAL:

TEJIDO ESTERILLA COLOR BEIG PARA SU UBICACIÓN COMO CORTINA.
COMPOSICION 79% PVC - 21% POLIESTER, SEGÚN CLIENTE.---

SOPORTE/
SUPPORT:

ADHESIVO/
ADHESIVE:

La muestra del material objeto de ensayo sobre el soporte descrito, de acuerdo con el contenido del presente documento y conforme a la norma UNE 23.727-90 1R queda clasificada como / *The sample of material for testing on the support described, in accordance with the content of this document and under standard UNE 23.727-90 1R is hereby classified as:*

M.1

Informe de clasificación Nº/
Classification report Nº:

7291

habiendo sido sometida a envejecimiento acelerado, según norma UNE 23.735. Esta clasificación es consecuencia de los resultados obtenidos en el informe de ensayo / *having been subjected to an accelerated ageing process in accordance with standard UNE 23.735. This classification is the consequence of the results obtained in the report on test Nº.*

Nº

2005AN3320

Fecha de emisión/
Date of issue:

30-06-2005

SELLO Y/O MUESTRA LACRADA / STAMP AND/OR SEALED SAMPLE

JEFE DTO. COMPORTAMIENTO AL FUEGO / HEAD OF FIRE BEHAVIOUR DEPT.



ensayado en las condiciones indicadas en la norma citada en el presente documento. Este informe tiene una validez de 5 años / *REMARKS: The results indicated refer exclusively to the sample, product or material given to the laboratory, tested in the conditions indicated in the standard quoted in this document. This report has a validity of 5 years.*